Maxwell
Reference Manual









SP3505 Handle

SP0484 Bellville washer

1.00

Made on Des/Dwn Checked
26109108 PCIRP PC

Initial is sue

SP4501 Capscrew

SP0474 Spring washer

7037 Spring

7009 Pressure arm

This drawing is protected by copyright and the
design and or details contained therein
are the confidential property of
MAXWELL MARINE INTERNATIONALTD.
This drawing must be returned upon demand
and must not be copied, loaned or have its
contents communicated to any other persons,
including subcontractors, without the consent
in writing from Maxwell Marine International Ltd.
IThis drawing must not be used for any other purpose

other than that for which it was originally supplied.

SP0169 Capscrew

;T?SPMGG Spring washer

7061 Clutch nut

(2) SP4508 Cap screws

7062 Upper chainwheel

7010 Stripper

6975 Lower chainwheel

SP2795 Qil seal

7052 Deckplate

SP3519 Plu

SP3518 Bush

See sheet 2 for below deck parts list

AN

Sht Size Scale Dwg Type Sheet Description

A4 13 pbv

1of2 RC6

Description
RC6 -12V P102569
RC6 - 24V P102570
Pbv/Dwg No.
P102570

File location: W:\Product Data\assemblies\P102000-P102999\P102570 2.00 pbv_RC6 Serigs
—



Made on  Des/Dwn Checked

1.00 Initial issue

2.00 change T05g pinien to 74532, 6161 gear to 7491

Change

26/09/08 PC/RP PC
2510M0 Peter Chiv GB

7066 Deckplate insulator

7059 Shaft

3) 4281 Studs

(3) 3625 Retaining washers

(3) SP0467 Spring washers
@// 3) SP0366 Nuts

SP0535
Tension

(2) SP0684 bearings

7057
pinion / gear

7053 Pinion

SP0434 Flat washer :

(2) SP3905 Thrust washers

7491 Gear
SP3904 bearin

6009 Collar

(2) SP0175 Cap screws

(3) SP0474 Washers I

SP0173 Cap screw

This drawing is protected by copyright and the
design and or details contained therein
are the confidential property of
MAXWELL MARINE INTERNATIONALTD.
This drawing must be returned upon demand
and must not be copied, loaned or have its
contents communicated to any other persons,
including subcontractors, without the consent
in writing from Maxwell Marine International Ltd.
This drawing must not be used for any other purposg
other than that for which it was originally supplied.

~ 7063 Gasket

7492 Pinion

(2) SP0684 Bearings

SP3522 Circlip

SP2791 Qil seal

SP4189 12V Motor
SP4190 24V Motor

See sheet 1 for above deck parts list

~._ }
~ Des cription
™ S | |[RC6 - 12V P102569
o~ I |Res- 24 P102570
Sht Size Scale Dwg Type Sheet Description Pbv/Dwg No.
A4 13 pbv 20f2 RCG6 P102570

File location: W:\Product Data\assemblies\P102000-P102999\P102570 2.00 pbv_RC6 Serigs
J




[RC8] SP0159 Cap Screw

[#11] SP4501 Cap Screw

[#12] SP0474 Spring Washer

[#13] 7037 Spring

[#14] 7009 Pressure Arm

[RC10] SP0545 Tension Pin

P104733 RC Pressure Arm Kit

[#41] SP3903 Bearing
[#39] SP3906 Spragg Clutch

[#36] SP3904 Thrust Bearing

[#35] SP3905 Thrust Washer

P104736 Spragg Clutch Kit

Note: Special tool required for removal and insertion of SP3906

#57] SP3909 Bearing
[#51] SPOEC

i irclip
[#58] SP0896 Circlip
[#50] SP3522 Circlip

[#28] SP3523 Bearing bush

[#32,#49] SP0684 Bearing (x5)

P104735 RC6 Bearing Kit

Made on

19/10/12
03/07/14

1.00 Initial Kit Drawing issue
Corrected Pressure arm Code, added code to End cap

Copyright Maxwell Marine International

Note: Includes SP4121 Magnet (not shown)
[#6] SP4508 Cap Screw

[#7] 7062 Chainwheel Upper

[#31] SP3521 Circlip

[#8] 7010 Stripper

[#9] 6975 Chainwheel Lower

P104738 Gearset A Kit
P103314 RC6 Chainwheel Assembly Kit
[#42] SP2796 O-Ring

[#23] 7063 Motor Gasket
[#52] SP2791 Qil Seal

#48] 7492 Gear
#33] 7053 Gear

[#34] SP0434
Flat Washer

[#35] SP3905
Thrust Washer

[#36] SP3904
Thrust Bearing

[#37] 7491 Gear
[#38] 6009 Collar

[#40] 6155 End Cap
Apply Loctite 680

25

<—A

[#20] 3625 Flat Washer

P101667 RC6 Washer Nut Kit

P104739 Gearset B Kit

Description Assy No.

RC6 Bearing Kit P104735

Spragg Clutch Kit P104736

RC6 Seal kit P104737

RC6 Gearset A Kit P104738

RC6 Gearset B Kit P104739

Des/Dwn Checked IIHo{-AWET T-I M TI @13 P101667

GB PC RC6 6mm Chainwheel Assembly Kit P103314
GB Sht Size Scale | Dwg Type Sheet | Description Pbv/Dwg No.

as 13| prrep 1of 1 RC6 Kits P102570

File location: W:\Product Data\assemblies\P102000-P102999\P102570_1.00_DFTED_RC6 Series KITS 4







This drawing is protected by copyright and the
design and or details contained therein
are the confidential property of
MAXWELL MARINE INTERNATIONALTD.
This drawing must be returned upon demand

and must not be copied, loaned or have its
contents communicated to any other persons,
including subcontractors, without the consent
in writing from Maxwell Marine International Ltd.
IThis drawing must not be used for any other purpose
other than that for which it was originally supplied.

RC8-6 154DMC 12v 600W

RC8-6 154DMC 24v 600W

RC8-6 154DMC 12v 600W Capstan
RC8-6 154DMC 24v 600W Capstan
RC8-6 254DMC 12v 600W

RC8-6 254DMC 24v 600W

RC8-6 254DMC 12v 600W Capstan
RC8-6 254DMC 24v 600W Capstan
RC8-8 154DMC 12v 1000W

RC8-8 154DMC 24v 1000W

RC8-8 154DMC 12v 1000W Capstan
RC8-8 154DMC 24v 1000W Capstan
RC8-8 254DMC 12v 1000W

RC8-8 254DMC 24v 1000W

RC8-8 254DMC 12v 1000W Capstan
RC8-8 254DMC 24v 1000W Capstan

Description Assy No.

Made on Des/Dwn  Checked
1.00 Initial issue 07/08/08 PCIRP PC
2.00 Washers SP0421 & 7317 Removed 02/02/10 DH RP
3.00 Update to version 3.00 01/11/13  Peter Chiu GB
P103864 Bi-Square Handle
P102550 SP0037 Screw
P102551
p1oass2 | P103310 6mm Chainwheel SP0413 Washer
P102553 ——_———— -
P102554 !_6974 L‘f) SP‘;O? Schrewl—l 4220 Tab Washer
pper Chainwhee
P102555 ! 6mm~7mm !
P102556 ‘ 7004 Upper Chainwheel
P102557 | 8mm~5/16" | ,
P102558 ! 7010 Striper !
P102559 6975 Lower Chainwheel
6mm~7mm
P102560 | 7005 Lower Chainwheel |
P102561 |_ 8mm-~5/16"
P102562 T "
P102563 P100016 100 TDC Shaft K!t
P102564 P100_0£17 200_T_DC Sh_a_ft Kit SP0454 Belovil
P102565 4379 Shaft 154DMC elevile
,F 4422 Shaft 254DMC Washer
I 4168 Clutch Cone !

SP0037 Screw
ﬁ SP0413 Washer
-

4376 Clutch Nut

SP0421 Washer
4170 Capstan

SP2758 Quad ring

| SP2rst Quadii

P104733 Pressure arm Kit

SP3519 Plu

[ sPot5e cap sorew ~ b SP3518 Bush
| 7037 Spring | | j
' SP0474 Spring Washer ! I I
7009 Pressure arm -
s H_5

P104714 100 TDC Deckplate Kit
P104715 200 TDC Deckplate Kit

_ r ~ 4218Bearin
P100017 100 TDC Shaft Kit

P100048 200 TDC Shaft Kit 4410 Retaining collar
! 7007 Deck plate !

‘ 4424 Space tube 154DMC
1 4433 Space tube 254DMC

| (3) 4281 Stud-154DMC !
L (3) 4359 Stud-254DMC

4380 Shaft Capstan 154DMC
4381 shaft Capstan 254DMC

| 14168 Clutch Cone '
| SP2758 Quad ring 4,

3462 Key

7076 Gasket

C (3)3597 Washer/
i (3) SP0467 Spring Washer
|
|

P12487 Motor Bolt Kit

(2) SP0288 Screw
1 (2) SP0467 Spring Washer
| (2) SP0413 Washer
SP2787 O Ring

4547 Quick Release Clip \
L

Capstan parts

P10068 Motor 12V 600W
P10069 Motor 24V 600W
P12072 Motor 12V 1000W
P12074 Motor 24V 1200W

Sht Size Scale  Dwg Type Sheet

Description

145 DFTED 1of1 RC8 Stainless Steel Variations
File location: W:\Product Data\assemblies\P102000-P102999\P102550 3.00_dfted2_RC8 Exploded view for Techrygal
\>4

Pbv/Dwg No.

P102550

A4




Copyright Maxwell Marine International

[#38] SP0288 M8 x 25 Bolt

[#41] SP2787 O-Ring

[#40] SP0413 Flat Washer
[#39] SP0467

Spring Washer

P12487 Motor Bolt Kit

[#7]1 SP4508 Cap Screw

[#18] Capscrew
RC8 - SP0159
RC6, RC10 SP4501

[#8] Chainwheel Upper
6974 -6mm, 7004 -8mm

[#9] 7010 Stripper Arm

[#19] SP0474 Spring Washer
[#20] 7037 Spring

[#10] Chainwheel Lower
6975 -6mm, 7005 -8mm

[#21] 7009 Pressure Arm

[RC10] SP0545 Tension Pin I Note: Includes SP4121 Magnet (not shown)

\\ﬂ P103310 RC8-6 6mm Chainwheel

P103311 RC8-8 8mm Chainwheel

[#12] 4168 Clutch Cone
Note: Press Fit

[#13] SP2758 Quad Ring
[#15] Shaft

4379 100TDC

4380 100TDC Capstan
4422 200TDC

4381 200TDC Capstan

P104711 RC Pressure Arm Kit [#30] 4218 Bearing

[#14] 4410 Retaining Collar

[#37] 4547 Quick Release Clip [#22] 7007 Deckplate
[#36] 6340 1/4" x 57mm Key
[#27] SP0366 M8 Nut

[#26] SP0467 Spring Washer
[#25] 3597 Flat Washer

[#34] Spacer Tube
4424 100TDC
4433 200TDC

[#24] Stud
4281 100TDC
4359 200TDC

P101660 Spring Key Washer Kit

[#31] 4527 Locknut

o ez o=na. il — P100016 100TDC Shaft Kit |
-] P104714 100TDC RC8 Deckplate Kit P100017 100TDC Capstan Shaft Kit
— P104715 200TDC RC8 Deckplate Kit P100047 200TDC Shaft Kit
p P100048 200TDC Capstan Shaft Kit
) Refer to P104731 (100TDC) or P104732 for Refer P100018 for Capstan conversion Kit
P100088 Locknut Kit Full Deckplate Assembly including Deckplate, to convert Low Profile to Capstan Version

Pressure arm, Locknut & Deckplate insert.

Description Assy No.
Made on Des/Dwn Checked (JiGETe) 1] NA
1.00 Initial Kite Drawing Issue 30/10/12 GB PC

2.00 Corrected Chainwheel item #7 was SP0178 17/10/13 GB PC Sht Size | Scale | Dwg Type| Sheet | Description Pbv/Dwg No.

A+ 14 orrep 1of 1 RC8 Kit Assemblies P102550

File location: W:\Product Data\assemblies\P102000-P102999\P102550_2.00_PBV_RC8 KITS 7




Upper Chainwheel | Lower Chainwheel

8mm Chainwheel Part No. 7263 Part No. 7264
10mm Chainwheel |  Part No. 7265 Part No. 7266 ﬁ‘w
SP0428 Washer
P103864 Bi-S Handl ___“Rom ). 6914 Clutch Nut
I-oquare Hanale /
& SP0421 Washer
SP0186 Screw g —

SP0428 Washer
6914 Clutch Nut

7074 Capstan
6090 Clutch Cone Upper

SP4502 Cap Screw
SP0474 Spring Washer

SP0488 Belleville Washer

SP4503 Cap Screew

6340 Key

SP0488 Belleville Washer

7263 Upper Chain Wheel 8mm-5/16"
7265 Upper Chain Wheel 10mm-3/8"

6915 Stri

7264 Lower Chain Wheel 8mm-5/16"
7266 Lower Chain Wheel 10mm-3/8"

Capstan Arrangement

|
SP4501 Cap Scrow 7034 Main Shaft-100TDC

7073 Main Shaft Capstan 100TDC
7078 Main Shaft Capstan 50TDC

SP0474 Spring Washer

|
I 6919 Clutch Cone-Lower

7009 Pressure Arm

SP2758 Quad ring

 — 4218 Bearing
)\ M 3
SP3519 Plu \E K - ~T%
SP3518 Bush =l

5254 Space Tube-100TDC
4424 Space Tube-50 TDC

7040 Gasket ;
| -

U = 3597 Washer
o .
= = SP0467 Spring Washer

e B~ SP0366 Nut
4257 Lock Nut

C SP2751 O-Rin
P102370 Gear Box = 4258 Collar

:2256 Stud-100 TDC

4281 Stud-50TDC

VW10 Arrangement

P12072 Motor 12V-1000W SP0288 Screw
P12073 Motor 12V-1200W ]
P12074 Motor 24V-1200W SP0467 Spring Washer
SP0413 Washer
|
4547 Quick Release clip
P2787 O-Ring
Sht Size Scale  Dwg Type Sheet Description Pbv/Dwg No.
A4 144 povint 10of1 RC10 Stainless Steel variations P102571
File location: W:\Product Data\assemblies\P102000-P102999\P102571_2.00_pbvint RC10 - topwagks
\>J




Copyright Maxwell Marine International

[RC6/RC8] SP0159 M6x40 Cap Screw

[#16] SP4501 M6x45 Cap Screw

[#17]1 SP0474 M6 Spring Washer
[#18] 7037 Spring

[#19] 7009 Pressure Arm

[#22] SP0545 5x24 Pin

P104733 RC Pressure Arm Kit

T [#7] SP4503 M5 x 12 Cap Screw (x3)
. (Apply Loctite 222 threadlock compound)

[#8] Chainwheel Upper
7263C -8mm, 7265C -10mm

[#9] 6915 Stripper Arm

[#10] Chainwheel Lower
7264C -8mm, 7266C -10mm

;
o
>
9
i

\19\ Note: Includes SP4121 Magnet (not shown)

P103308 RC10-8 8mm Chainwheel Assembly
P103309 RC10-10 10mm Chainwheel Assembly

[#38] 4547 Quick Release Clip
[#37] 6340 1/4" x 57 Key

[#27] SP0366 M8 Hex Nut\\%

[#30] 4257 Locknut

[#31] SP2751 O-Ring 66x2
[#31] 4258 Collar

P100088 Locknut Kit

[#33] 4218 Deck Bearing
[#23] 7039 Deckplate

[#34] 5254 Spacer Tube
[#24] 5256 M8 Stud

C

P104722 RC10 Deckplate 100TDC

[#36] SP0288 M8 x 25 Hex Bolt

[#36] SP2787 O-Ring 50x2
[#36] SP0413 M8 Flat Washer
6/ [#36] SP0467 M8 Washer Spring
o
P12487 Motor Bolt Kit DC

(P12488 Motor Bolt Kit Hyd)

[#11] 6919 Clutch Cone
Note: Press Fit

[#28] Shaft
7034 100TDC
7073 Capstan Version

(=)
() :[#12] SP2758 Quad Ring

P104700 RC10 Shaft Kit
P104701 RC10 Capstan Shaft Kit

</

2.00 |Initial Kit Drawing Issue

Refer to P104730 for Full Deckplate assembly
including deckplate,pressure arm, locknut kits

Refer P104702 for Capstan coversion Kit
to convert Low profile to Capstan Version

RC8 RC10 Pressure Arm Kit

Motor Bolt Kit DC

Spring, Key, Washer Kit 4x M8
RC10-8 8mm Chainwheel Asse mbly
RC10-10 10mm Chainwheel Assembly
RC10 100 TDC Deckplate Assembly
RC10 Low Profile Shaft Kit

RC10 100TDC Capstan Shaft Kit

Made on
12/10/12 GB DH

Des/Dwn  Checked

Description Assy No.
P104733
P12487
P101668
P103308
P103309
P104722
P104700
P104701

Sht Size Scale  Dwg Type Sheet | Description

A+ 15 | orivr | 1of 1 RC10 Kit Assemblies

Pbv/Dwg No.

P102571

File location: W:\Product Data\assemblies\P102000-P102999\P102571_2.00_pbvint_RC10 - KITS 9




7191_Ca
7447_Chainwheel Upper 10m ACW S—~—__ $P2790 O ring

7756_Chainwheel Upper 11mm ACW ﬁ.\
7451 Chainwheel Upper 12mm ACW SP0095 Screw M8 x 25
3267 Retaining Washer

7440 _Clutch Nut LP
7441_Clutch Nut Capstan

7527 Washer (Capstan only)
7443 Capstan

VP —— 1, /
% 7544 Bush

7439 Clutch Cone

5015 Bellville washer

7448 Chainwheel Lower 10mm ACW

7757_Chainwheel Lower 11mm ACW
7452 _Chainwheel Lower 12mm ACW (3) SP0178 Capscrew M5 x16

CHAINWHEEL ASSEMBLY - ACW /
S 7448 Chainwheel Upper 10mm CW
- s — — _ =
Ny "—‘ —

7757_Chainwheel Upper 11mm CW
7452_Chainwheel Upper 12mm CW

7544 Bush

SP4509 Capscrew M6x70
SP0474 Spring Washer

7444 Stripper

7447 Chainwheel Lower 10mm CW
7756_Chainwheel Upper 11mm CW
7451_Chainwheel Upper 12mm CW

5015 Bellville washer
| @/ 7439_Clutch Cone

«E=>>) (2) 2311_Retaining Clip
' SP3159 Plu
|
sP2799|seal = SP3518 Bush

SP4509 Capscrew M6x70 SPossT B .
earin
SP0474 Spring Washer Anny o (4) SP3221 Screw M10x35

(4) SP466_Spring Washer
7037 Spring CW I
7436_Spring ACW <
I
7435 Pressure Arm I @

7430 Deckplate CW
7431_Deckplate ACW

7458 Pawl Spring
7456 Pawl

SP0413_Washer
SP0158 Capscrew M8x25

[ mm— g

7457 Pawl

7480 Bush

SP0170 Capscrew M6x16

7515 Gasket

e‘ -
E /> This drawing is protected by copyright and the
(5) 5225 Stud 90TDC design and or details contained therein

J are the confidential property of
MAXWELL MARINE INTERNATIONALTD.

(5) 3843 Washer - This drawing must be _returned upon demgnd
and must not be copied, loaned or have its
(5) SP0466 Spring Washer\“@ B contents communicated to any other persons,

0 including subcontractors, without the consent
(5) SP0371 Nut\@ g in writing from Maxwell Marine International Ltd.
B

\-g IThis drawing must not be used for any other purpose

other than that for which it was originally supplied.
Sht Size Scale  Dwg Type Sheet Description

A4 120 2 1of2 RC12 P104900

File location: W:\Product Data\assemblies\P104000-P104999\P104900 2.00 pbvint RC12exploded_for manmal
LAY




P103320 Emergency Handle Capstan CW
P103324___Emergency Handle Capstan ACW

P103319 Emergency Handle LP CW
P103323_Emergency Handle LP ACW

[@"

This drawing is protected by copyright and the
design and or details contained therein
are the confidential property of
MAXWELL MARINE INTERNATIONALTD.
This drawing must be returned upon demand
and must not be copied, loaned or have its

[@"

7437 Shaft LP 90 TDC contents communicated to any other persons,
| — including subcontractors, without the consent
7438—Shaﬂ Capstan 90TDC in writing from Maxwell Marine International Ltd.
7463_Shaﬂ LP 190TDC IThis drawing must not be used for any other purpose
7464 Shaft Capstan 190TDC other than that for which it was originally supplied.
lt—

—1 Hydraulic

_—_— motor
3150 Ke

| —

S P12488 Motor Bolt Kit (Hydraulic)

(4) SP3221_Screw M10x 35
(4) SP0466 Spring Washer

7434 _Spacer Tube 190TDC
7433 Spacer Tube 90TDC

SP0846  Circlip

P102181_Gearbox 100:1
P102180_ Gearbox 75:1

DC motor

SP0846  Circlip P12487 Motor Bolt kit (DC)

Sht Size Scale Dwg Type Sheet Description Pbv/Dwg No.

A4 14 2 202 RC12

File Tocation: W:\Product Data\assemblies\P104000-P104999\P104900_2.00_pbvint_RC12exploded_for manual

PI04900 L



M8 x 16 CSK Screw
Part No. SP0064

O-RING 20 x 2mm
Part No. SP0720

\@

Brum C—> Kit P90008
, consists of:
u V-Ring Seal V45A

Part No. SP2760

40mm Bush - Upper
Part No. 4679

8/ 40mm Flanged Bush
Part No. 4682

@;ﬁ\ﬂﬂﬂﬂﬂﬂlll@®

Kit P90014
consits of

Secondary Reduction Pinion
Part No. 4225

5mm Stainless Steel Ball
Part No. SP0682

Ball Bearing 6001LLU
Part No. SP0684

Primary Reduction Pinion
Part No. 4224

Primary Spur Gear \
Part No. 4226 \@

M8 x 24 Retaining washer (3)
Part No. 3625

Motor Gaskets (2)
Part No. SP2931

Brush end cap assembl\
Part No. SP2932

@f/ V-Ring Seal V110A
Part No. SP2768

Ball Bearing 6001LLU
Part No. SP0684

Ball Bearing 6000LLU
Part No. SP0683

M6 x 12 (3) Raised CSK Screw
Part No. SP0117

M8 Stud (3)
Part No. 4281

M8 Stainless Steel Hx Hd Nut (3)
Part No. SP0366

Discontinued use SP4189
combined with P104725

Fibre washers (2)
Part No. SP0482




This drawing is protected by copyright and the
design and or details contained therein
are the confidential property of
MAXWELL MARINE INTERNATIONAL LTD.
This drawing must be returned upon demand

3.00
4.00
5.00

Main bearing now Tecaform AHLA, SSdrum
Motor changed to SP4169
Removed tension pin

Made on Des/Dwn Checked
25/06/10 DB GB
12/02/11 DB GB
21/03/11 GB PC

and must not be copied, loaned or have its
contents communicated to any other persons,
including subcontractors, without the consent
in writing from Maxwell Marine International Ltd.
IThis drawing must not be used for any other purpose
other than that for which it was originally supplied.

7226 _Drum

4227 Gear Ring

SP2794 Oil Seal
105x125x12mm

32 x 47 x 20mm

7427 Bearing composite

SP3526 Circlip Int 35mm

SP3920 Deep Groove Bearing
15x35x11mm (6202)

SP3531 Circlip Ext 15mm

7224 Deckplate Top

=
SP0683 Bearing 6000 2RS °
10 x 26 x 8mm lyililivl
T i
| ]

7229 Pinion Primary

7225 Deckplate Bottom

(3) SP0117 CSK

M6 x 16mm
7231 Gasket
(3)3625 Washer
M8 x 24 x 2mm SP2792 Qil seal
.‘ 10 x 26 X 7mm
(3)SP0467 Wash !‘I"~ 7063 Mot
asher < otor
Spring M8 @'» ‘w\ ‘ Gasket Unipoint
(34281 Stud v
M8 x 97mm SP4189 Motor
N/
(3)SP0366
Nut M8

Sht Size Scale Dwg Type Sheet Description
A4 1325 2 101 Anchormax exploded view

File location: W:\Product Data\assemblies\P100000-P100999\P100461_5.00 dftisd_Anchormax Capstan
L%

7230 Pinion Secondary

SP0682 5mm ball

SP0684 Bearing 6001 2RS

12 x 28 x 8mm

7227 Spacer

4226 Gear Primary Spur

SP3524 Circlip
10mm External

SP0683 Bearing 6000 2RS
10 x 26 x 8mm

Pbv/Dwg No.

P100461




1Y 00°€d 44-0¥H wwoolL x gin
Mmalog ded (2x) 0LS#dS
wwoz X ginN wwggz X
MaIos ded g/10dS mauos den mmmqm__m
Ao wuwog x9N
JaUsep G569/ Jaysepn #¥#0dS S —
YD apoy 98z, 9N Jaysepn Buuds +/40dS

|EEN;m§ _\__INN/8u0D uanD 6.2
Mma1og deg~(ex) £0SPdS — ‘

¢©
wwoe X SN
\ Mma105 ded Z15rdS
18N0D) $82 @

2 ®

(€x) PMiS 8N L 8ZY Y | 2\ \
1ovsen 96 . = \ A N/ :
AR AN W) ] WWSE X QI

_ —_
(£X) INN 8IN"99£0dS Id 66€.

Jaysep Buudg
(€X) 8N~ 29+¥0dS

Buudsegzs

Jabunid™ 18z,
gr
(ex) susepnteld \I_K

MaIos de)d £8¥2dS

WWISZ X 9N
maliog ded 6/ 10dS

ase) Wod /2.
AZL J010N_09L+dS

APZ 010N 6SL¥dS
aulds™g8z.

Wl ainssald /8.

Bury-O wwz x Wwoee 9z.0dS

( - v BJON 988

UIS' L X Q021 X 9l Joddins g/z.

Bundg s|iineg
¥'ced v80dS

Jaysepn uojh G299 7299 098201d .91/G ‘Wwg

USEM UOIN £6+0d WWSGE X 9N Livl 9lvL 658201d WP/ W
mas ded Te8rzds Glv. vivl MMWN%M wwg

|9aymuleya JaJno |9aymuleyd Jauul |88UMUIEUD 2ZIS Uley)

V¥ 310N

14



7275 Main Case

©
d o
& g
OE @
1 [
e s m
5 oS I
= hm )
= BN NE o
= © oA ZE £
o = 2 3% 3
5 \ oX 8
» O B S
g \ h SN Mg
s £ N ) EE =%
T o N o
O » P~ 8%
Seq " 23
\ &
ERE \ J.‘ ™
~ N\
S e )
525 A |
A ©
A =
Y o =
(3]
g
J o
1 \
N

S

9)
l_I
n
\LD [
3
2 S B
QQ O =
O 2ea §
>
o c
\Ngg3=
O £ T B
Ww = £ 3
[~
II—|_
> 3 1
‘O 0N
™~ |i</m
-y f =
o v =
Y o5 _*2
\f‘%ﬂ)E{
m
o Y Exo
(qu-Qc
K Qg N
@
Oy 5
n_é,‘-c—’
0N~ £
\‘_D_
N NI
= @
o £ \m
8 ~
1€
12 X \
M~
IR \
<
0o
AN o o
g £
X e T E
oN HE
~ 1L
~ £ & X
N 8%
Neo oF
~ oadg
W ~— (V2R3 F &
©
ey
2
.a 3
EI :dl
o
[s0] -
[oV] ~—
~ ©
ho]
B
<
£
<
T o®
0 =
O £t
O%
2 84 2
® ®E B o
OF o £
0N — w E
nNN o @
X mE ¢
o i @
DL @
< OX O
o 4
© 3T =T
ol O
R
©
~
o~
M~

0
2
o
[ o
(1] [ =
& &
| [
cn M
D~
» oE
~ X£
< L2
\ uoé
0N
O e
0N
L B

HRC-FF R2.00 R3

15



sMalA papojdxa~O¥H AAd 00 €~ 008Z0d\666204d-00020 L d\SIIGUIASSE\BIEQ JONPOIC\ M :UOHEIO) Bll4

008z0Ld SM3IA papoldxg A|lquiassy - OMH ciot1 ¥wila g1 v

oN Bma/Aqd uonduasag  jesys adAl BmQg eeds 8zis s
118201d ApZ .91/9 8 Wwg 8-O8H =15} 80/80/S1 umelpay 00°¢
,08201Ld WA 1T R Rge L) pa)oayD umq/sag  uo apepy
$08201d AVZ piL 8 WWL 9-D¥H
€0820Ld APZ Wwg 9-0uH
208201d AZL JPIL 8 WW/ 9-OMH 9v8cold 0L1L9 6019 WOL/G ® wwg
108201d AZL wwy 9-dH

uondiiosag ovecold €909 2909 WP/ 8 W
6€8201d 1S09 0509 wuwg
EIPEIREESRRE WO NEEN VI e)
JaquinN Ajqwiessy | |9aymuleyD 10nQ | |eaymuieyd Jauu| 9zIS ureyd
MaI0g de)d 6910dS 8-0¥H 189e7 #7109\ (GX) MaIdg de) 6510dS

7 oge
ToUSEN EVaE 9-OY4H [°9€7 €109

U0 Yoo 8609 RSB pIE0gIElS ¢G09
1aysepn 9f|Ins|leg ¥8¥0dS
(€X) maios ded 8/10dS

(EX) INN X8H 99€0dS
(€X) Isysep bulds /9v0dS

(€X) 18ysep 1el4 L6G€

£X) pnisS L8cy

8|qe] e8S - Ieul[ [eaymureyd
18YSep 9f|Ins||eg ¥8¥0dS
lsuu| 8uod Yoo 0609

AoX Us|ly WWg G0SEdS

oulds 0209

‘paijddns Ajjeuiblio sem 3 YaIym 10) Jeyy Ueyy Jay3o
oujds H“« M”MMNM mmww psodind 1ay3o Aue 10y pash aq jou 3snw bumelp siy |
‘PY7 |eUOIIEUIIUT SULIB ||PMXEIN WOy Buium ul
M Wiy 8insseld /£8201Ld JUa5SU02 Y3 INOYIM ‘s103ae13u03qns Bulpnjdul
‘suosiad Jayjo Aue 03 pajedjunuLLod SJUJU0d
bUlY-O 9220dS S aABY 10 paueo| ‘paldod aq jou Isnw pue
puewap uodn pauinjal aq 3snw buimelp siyl
"ALTVYNOLLYNYILNI INIYVIN TTIMXVIN
Jo Apadoud |ejiuapijuod ayj a.e
U243y} paulejuod sjie3ap 1o pue ubisap
8661 PAYLUIT SOYIUIM [[oMXBY JyBLAdOD ay3 pue 3yblAdod Aq pajdajosd si bBuimelp syl

Z obed aas A|lqwesse
X0qJes9) apIS Hod Jo4

16



SMalA papojdxa”JyH A9d”00'e T 008Z0Ld\666201d-00020 | d\S21IqWSSSE\BIEQ JONPOI\ M (UOREIO| 8]14

00820Ld SMaIA papoldxg AIQuassSy - DHH zioz wwa e vy
‘oN Bma/agd uonduosag  jesys adh) Bma  2eag 2z18 S
L182oid AvZ .91/G B Wwg 8-D4H ga g9 80/80/5} umelpay  00'¢
,08201d AZL w91/S 3 wwg g8-OdH | IEREEL L T I ] abueyd
¥08201d APZ . P/L 8 WW . 9-OHH
£€08201Ld AT Wwig 9-08H
208201d AZL Il 8 WU, 9-0NH Sm_swmmm SIXy pig) Z¥P0dS 8 916£dS ‘8¥S0dS Jo @oe|d ul
L0820Ld Az wwg 9ony| €009 B ‘206€dS ‘€¥50dS @SN 8002 1das aid }Ing s)pun uQ:a)oN

uonduossag

ulesg 806£dS
uuesg 806€£dS

SIXy pug uoluld 0oL9
1BYSeAM 1SNIYL G06ELS

Buleag 1SNIUL 706EdS
TOUSBAR 1SNIUL GOBEAS
SIXy pUZ 1830 919
Te[jo0 18H do1 6009
ded pu3 6619
om0 BeIds 9066dS
BUIIEad £06€dS

(gx) ma10g ded z/10dS

9se) Hod 0c09

SIXY 1S| Uoluld €G19

<\
(2X) 184sep, Bulds v/70dS '4’0 QO
Wi :

Dulleayg 606£dS

18ysepp ISnIYL gry0dsS
SIXy pig Heys 8rsods

oulleeg 916€dSs

SIXY pig 1ee9 /209
SIXy Ui 1es9 L009

buliesg 916€dS

TOUSEAN ISTIUL ZPP0dS
JEUS UE[ 8009
e
10J0N 081 ¥dS . buiesg _‘mmoumm:@
% ZX) [eM00 8709
BUIG 17/2dS
(EX) MeIog 480 6510dS [B55 G//2dS 9SED UBI 1£09

8661 pajpwyT seyoupn [jemxely jybuido)

17



©
L)
o)
S
S
-
o
27 T
[ N — -
W ;Y O (A
7, N /,QU /GJ m@ Gv |
N R S G
o)) ©
O - b INg @ \ |
QMmam o m W o Y
228388 m [aY's) m \
SOOD — oo — i
onooo - - - __
- , A L ]
g ! Y Y
Ny it o) 1 (oo Y (T AN DY fm iy S (D QY =Y | 2/ oy S \5,, ,,.,
Y X Y ,_u./ 28 & r2u ) 2A o) /ZJ\ J ) o) e @ | e, L
" ~ ] . \ i | L
T 5 ST { | X y : |
Y L
| / \ S 1
', i / i\
1 i
y / \ \ 4
' / b X
A ,/
4, ",
'\ / ,./ \
/ Y , ,./.,
,,, / ,,/ ,,.,
\ . )
', AN | b |
i | [ Y { A
o PRI \ .
, - .
LA iRy
_,,_, ;_,
— _
o e /,7
w 0
| ) S
| N .
! © Y
! = ) %
! i © ey | S
i ! / /] -~ \ —
i ! { ! o - w\u o
| H \ ,,.,. | e, / -
[ R A S N N 1
/ i ,\nm/ _\nM 7 : ,\QlU/, i _\_“nw/_ (\ /00" 7 ' N )
! S S T WA -
N N i - .
~ 0 { 0~~~
| Rx ! 1
[ (== i [oYoleYe]
| oCQ i lafsf=y=]
| == / SY=F=%=]
P —— ! ——— -
! oo / oooa A
[ i W
N L _ i o -
e ! ] !
Ao P o
| ) @) © & (@)
. . AT

P100087

18



Item [Description Qty |Part to order Includes items

1 Handle 1 131/Al 1

2 M8 x 16 cheese head screw 1 P100087 2,3,5,10, 16, and 18

3 M8 x 17 flat washer 1 P100087 2,3,5,10, 16, and 18

4 Clutch nut 1 4376 4

5 Tab washer 1 P100087 2,3,5,10, 16, and 18

6 Snap bush 1 See item 8 6 and 8

7 Chain wheel upper 500 1 P100030 6,7,8and 9

7 Chain wheel upper 500M 1 P100031 6,7,8and 9

7 Chain wheel upper 500MA 1 P100032 6,7,8and 9

7 Chain wheel upper 800 1 P100033 6,7,8and 9

7 Chain wheel upper 800M 1 P100034 6,7,8and 9

8 500 stripper 1 P100084 6 and 8

8 800 stripper 1 P100085 6 and 8

9 Chain wheel lower 500 1 P100030 6,7,8and 9

9 Chain wheel lower 500M 1 P100031 6,7,8and 9

9 Chain wheel lower 800 1 P100033 6,7,8and 9

9 Chain wheel lower 800M 1 P100034 6,7,8and 9

10 |Belleville washer 1 P100087 2,3,5,10, 16, and 18

11 Pressure arm clip 1 P100019 11, 12, 13, and 14

12 |Clip insulator 1 P100019 11,12, 13, and 14

13  |Pressure arm blade 2 P100019 11,12, 13, and 14

14 Pressure arm spine 1 P100019 11, 12, 13, and 14

15  [Shaft 154mm DMC 1 P100016 15, 16, 17 and 18

15  [Shaft 254mm DMC 1 P100047 15, 16, 17 and 18

15  [Shaft 154mm DMC - capstan 1 P100017 15, 16, 17 and 18

15  [Shaft 254mm DMC - capstan 1 P100048 15, 16, 17 and 18

16 |O-ring 18 x 2mm 1 P100087 2,3,5,10, 16, and 18

17  |Clutch cone 1 See item 15 15, 16, 17 and 18

18 [Quad ring 1 P100087 2,3,5,10, 16, and 18

19 |Plug 1 *P100022 or P100074 11, 12, 13, 14,19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

20 |Deckplate bearing 1 *P100022 or P100074 11,12, 13, 14, 19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

21 Spacer tube retaining collar 1 *P100022 or P100074 11, 12, 13, 14, 19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

22  |Deckplate 1 *P100022 or P100074 11,12, 13, 14, 19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

23 |Gasket 1 4169 23

24 |Performance plate 1 4517 24

*P100022 = 154mm DMC, P100074 = 254mm DMC. See (Parts list continued on next page)

19



Parts List (continued)

Item |Description Qty |Part to order Includes items

25 [Deckplate insert 1 *P100022 or P100074 11, 12, 13, 14, 19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

26 |Nylon rivet 5mm 1 *P100022 or P100074 11, 12,13, 14,19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

27  [M8 stud 154mm DMC 3 P100022 11,12, 13, 14, 19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

27  |M8 stud 254mm DMC 3 P100074 11, 12, 13, 14, 19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

28 |M8 x 32 x 2 flat washer 3 P100083 28, 29, 30, 36 and 37

29  |M8 spring washer 3 P100083 28, 29, 30, 36 and 37

30 |M8 hex nut 3 P100083 28, 29, 30, 36 and 37

31 |Spacer tube 154mm DMC (1 P100022 11, 12, 13, 14,19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

31  |Spacer tube 254mm DMC (1 P100074 11,12, 13, 14, 19, 20, 21, 22, 25, 26, 27(x3), 28(x3),
29(x3), 30(x3), 31, 32, 33, and 34

32 |Locknut 1 P100088 32,33 and 34

33  |O-ring 66 x 2mm 1 P100088 32, 33 and 34

34 [Collar 1 P100088 32, 33 and 34

35 |Gearbox 44:1 1 P100900 (See page Error! Bookmark (35

not defined. for exploded view)

36 |1-4inkey 1 P100083 28, 29, 30, 36 and 37

37  |Quick change clip 1 P100083 28, 29, 30, 36 and 37

38 M8 x 25 ss bolt 2 P12487 38(x2), 39(x2), 40(x2) and 41

39 |M8 spring washer 2 P12487 38(x2), 39(x2), 40(x2) and 41

40 |D5-8 x 5-16 washer 2 P12487 38(x2), 39(x2), 40(x2) and 41

41  |O-Ring 1 P12487 38(x2), 39(x2), 40(x2) and 41

42 |Motor 500 12V 600W 1 P10068 42

42 |Motor 500 24V 600W 1 P10069 42

42 |Motor 800 12V 1000W 1 P11112 42

42 |Motor 800 24V 1000W 1 P11114 42

43  |Unipoint 12V and 24V end |1 P10066 43

cap and brush kit
44 |Cima 12V brush kit P100807 44
45  |Cima 24V brush kit 1 P100808 45

20



RC Range optional extras

Bi-Square handle extension — for use where obstructions prevent full clutch handle (RC8, 10 & 12)

movement e.g. recessed / covered windlass.

150

—

MAXWELL

7038 — Bi-Square extension

Bi-Square to %" square drive adaptor — Supplied as standard on the HRC10. Allows a standard %"
drive (socket set) ratchet to be used with the bi-square fittings on the clutch and chainwheel.
Particularly useful where a full rotation of the chainwheel cannot be achieved e.g HRC10, the ratchet
allows recovery without removing the tool from the chainwheel.

38

l’
| TS o

7369 — Bi-Square to %4” Drive adaptor

Insulating Gaskets — high density plastic insulating gasket to be fitted between the windlass
deckplate and the vessels hull to isolate the metals and prevent galvanic corrosion. For use on the
RC (stainless steel) windlasses when fitted to aluminium vessels. Note that the stud and fasteners
must also be insulated using washers and/or spacers not provided by Maxwell.

7319 — RC6 Insulating Gasket 7321 — RC10 insulating Gasket

7307 — RC8 ‘Performance plate’
use when replacing Freedom
when fitted with plate




RC6 — Hex Cap screw in centre.

Only available 6mm

RC8 — Bi-Square fitting in centre and
in chainwheel

Available 6mm or 8mm

o
e

RC8 — Bi-Square fitting off centre
and in chainwheel

Available 8mm or 10mm

VW — Vertical Windlass
Can also be mounted horizontally

VWC - Vertical Windlass With chain pipe
CW/ACW

RC12 —Single Bi-Square fitting off center.

Available 10mm,11mm,12mm or 13mm

HWC — Horizontal Windlass




Identification
Maxwell stock the three current specification 50mm gearboxes P100900, P102730 & P12436 other
models require a retrofit kit (ref retrofit pg5)
All current specification gearboxes and spare parts are of the 'outsourced' type.
The outsourced gearboxes can be differentiated from the Maxwell manufactured gearboxes by the
different fastening of the two halves.
Both gearboxes use 4 x M6 cap screws to hold the two halves of the gearbox, with the difference
between the two being:
The outsourced gearbox has the cap screws assembled from above i.e. heads of the cap
screws on the gearbox top side.
The Maxwell assembled gearboxes had the cap screws assembled from below i.e. heads of
cap screws recessed into main gearbox body.
Refer to the below pictures to identify the gearbox type.

P12435, P12436 P100900, P102730
where gearboxes are available in different ratios and same 'body' the ratio will be stamped on the

gearbox body or engraved into the wormwheel hub.

22



"pai1epdn JaAaU sem [enuew JOAIMOY TOOT Ul T:9G 03 pagueyd xoquean - 7, *19npoJd Syl panuiluodsip A|9AI1034)3 SBY SWIN|OA SI|ES - T4

3|qe|leAy 10N 3|qe|leAy 10N 5.086T T¥TCTd (P10,A) 000T T:LS
3|qe|leny 10N 3|ge|ieny 10N 5.066T (AvT)T8¥CTd (ATT)O8YZTd 008Y 1:95
3|qe|leAY 10N 3|qe|leny JoN 5.066T (AvT)ovveTd (AZT)SvyeTd 0S9OMH 1:95
GE9TOTd + 0€£Z0Td 8T¥¢Id 9002 8T¥eId D010ST 00ZT/008 1:95
V/N 0€£20Td waun) 0€£20Td 0TDY ‘00ST ‘005 1:9G
€€9T0Td + 0££20Td LT¥T1d 9002 LTYTTd 201001 00ZT 1:95
V/N 9€¥TTd aun) 9€vCId OTOYH 00STOMH 1:95
3|qe|leAy 10N 3|ge|leny 10N 900¢ (AvZ)66TCTd (AZT)TOZZTd 2A.180T Y008-009 1:95
3|qe|leAy 10N 3|ge|ieny 10N 900¢ (Av2)86TCTd (AZT)00CLTd 2d1/S 4008-00S 1:95
3|qe|leAy 10N 3|ge|leny 10N S.066T (A¥2)6S0TTd (AZT)800TTd 00.Y 1:95
€€9T0Td + 00600Td T4 74X 5,0661 (AvT)e6vTTd (AZT)T6VCTd 00524 Tty
€€9TOTd + 00600Td Seveld S.066T (AvT)T6¥CTd (ATT)O6YCTd 0082SY 18747
V/N 00600Td L) 00600Td 80Y ‘Wopa3.4 ‘0001 Tty
9€9T0Td + 00600Td ++T1:9G 4 9EVTTd +100¢ GEVCTd 00ZT DMH Ty
GE9TOTd + 00600Td 9Z¥¢Id 900¢ 9Tveld 2010ST 002T/008 Tty
€€9T0Td + 00600Td STyeld 9002 STyeld 2a100T 008 Ty
aqny Ja0eds |euldlO + 00600Td 3|qe|leAy 10N $,0661 ¥¥1201d 2010S 002T/008 1727
aqn} Jadeds |eul8lIQ + 00600Td 9|qe|leAy 10N S.066T 8€TCOTd 2010Z 00ZT/008 Tty
V/N 6/1201d [x3UD1IND 6LTC0Td (up1o1nb) 1584 00€E T:6¢
3|qe|leny 10N 3|ge|leny 10N 900¢ (A¥2) 60TZ0Td (AZT) OTTZOTd | 2A180T (Mp4dInb uou) 3sey 0OE | T:6¢
3|qe|leAY 10N 3|qe|leAY 10N 900¢ (A¥Z) 80TC0Td (ATT) 90TZOTd | 2ALLS (MpjoInb uou) 1se) 00E | T:6€
anneuId)y XOgIeD panunuosiq xoqJeao |euiSLO adA] ssejpuip oney

jJuawade|day

23



Servicing

Servicing the 50mm Maxwell wormbox is relatively straight forward with few moving parts. As
previously noted where replacement gears are necessary Maxwell will only supply a complete
replacement gearbox.

With regular service the gearbox can be expected to give many years of trouble free service. With no
service these gearboxes are prone to failing after around 5 years.

On units that have had little service it is common requirement to replace the gearbox top as the
housing for the output shaft seal becomes corroded, kits are available for this purpose:

P101633 - to suit 800 & 1200 100TDC models

P101624 - to suit 1000, 1500, Freedom, RC8, RC10
As previously noted the fastening of the two halves of the gearbox was changed with outsourcing.
Only the later outsourced type is held as a spare part however with the addition of 4 x longer cap
screws, nuts and washers (included with the kits) these gearbox tops can be fitted to earlier type
gearboxes

There are both plain sintered bronze bearings and deep groove ball bearings used in 50mm
wormboxes. The sintered bronze bearings have a nominal size of 40.05 + - 0.05mm and
replacements are available individually (3145). The deep groove bearings are available as a kit
P90007 which includes the retaining circlips.

The three lip seals are available as a kit P90006 which includes the sight glass and o-ring. A special
service tool or appropriate sleeve must be used when fitting the input shaft seal to prevent the drive
slot from damaging the sealing faces.

Exact oil quantity differs between specific models but is approximately 75ml. When refilling the
gearbox the oil level should be sufficient to just cover the top of the teeth of the wormwheel when
gearbox is level (1/2 - 3/4 fill on sight glass). Refer to pg 14 for oil type.

Retrofit

With the exception of the HRC10 model all current windlasses which use the 50mm wormbox utilize
the same fixing method between the gearbox and spacer tube i.e. castellation with spacer tube
fixed to deckplate.

On the now discontinued 800, 1200 models and 500's built pre 2007 the spacer tube was
incorporated into the gearbox. Maxwell continues to stock replacement spacer tubes for these
models.

When replacing a gearbox top on gearboxes manufactured prior to 2010 l.e. when replacing gearbox
tops on gearboxes with the 4 cap screws fitted from the bottom, longer cap screws and nuts are
required to be fitted as the gearbox tops are no longer threaded.

24



SP0724 Oil Seal

3183 800/1200
Gearbox Top

SP0172 Cap Screw

SP0331 M6 Nut
SP0474 Washer
SP0412 Washer SP0724 Qil Seal

SP0474 Spring Washer

4256 Gearbox Top SP0724 Oil Seal

7408 HWC
Gearbox Top

SP0726 O-Ring

SP0726 O-Ring
3145 Bush

e 3145 Bush

\.SP0726 O-Ring

3403 Worm Wheel (44:1)
3584 Worm Wheel (56:1)
3137 Worm Wheel (29:1)

3145 Bush

SP0643 Bearing

5950 Worm (44:1)
3400 Worm (56:1)

3140 Worm (29:1)

%’/ﬂq (e

SP4511 Cap Screw SP0838 Circlip

3223 Sight Glass

SP0720 O-Rin

SP0642 Bearing

3133 Gearcase

()

SP0844 Circlip

SP0724 Oil Seal

P90006 Seal kit P90007 Bearing Kit P101633 Spacer tube kit P101624 Gearbox Top Kit
Part | Description | Qty Part | Description | Qty Part | Description | Qty Part | Description | Qty
SP0724 | Oil Seal SP0643 | Bearing 3145 Bush 4256 |Gearbox top
SP0721| Oil Seal SP0642 | Bearing SP0724 | Oil Seal 3145 Bush

SP0720 O-Ring SP0838 Circlip SP0726| O-Ring SP0724| Oil Seal

R

SP0844 Circlip 3183 |[Spacer Tube SP0726| O-Ring

3223 | Sight Glass

SP0726 | O-Ring SP4511 | Cap Screw SP4511 | Cap Screw

[ P = =N [N )

SP2787 O-Ring SP0331| Nut M6 SP0331| NutM6

SP0412 | Washer
SP0474 | Washer

SP0412 | Washer
SP0474 | Washer

S (S (G [ FUNG) PG PN N
S [ (Y [ FURG PN PN

File location: P100900_12.00_pbvint_Gearbox 50mm 44-1 for service manual



Grease - Lithium complex based grease with consistency
between NLGI No.1 & No.3 - wheel bearing grease

Antiseize -Non copper based anti-seize paste

Clean thread and grease or anti-seize

Grease top and bottom faces

Grease shaft where chainwheel rotates

Grease clutch face and
mating chainwheel surface

Note lower clutch cone is
pressed onto shaft and not
to be removed.

Grease Bearing surface and
Quad ring seal with Silicone based
grease 'o-ring grease'

Clear drain slots in gearbox and

wash any accumulated salt deposits
off seal, inspect seal for damage and
replace if necessary

Apply thin coat of grease to mating
face between spacer and gearbox
do not put excess grease here as it
will wipe off and block gearbox drain

Clean gearbox input area and check
seal for damage, apply anti-corrosive.

Apply anti-seize or grease to key,
keyway and gearbox bore.

]

Clean motor and apply anti-corrosive.

Sht Size Scale | Dwg Type = Sheet Description Pbv/Dwg No.

A4 15 2 101 RC8 service grease points P88888888

File location: P102550_3.00_DFTISD3_RC8 Variations Grease application



Oil Type for Maxwell Gearboxes

The oil used by Maxwell is ‘Castrol Alpha SP320’ which is industrial grade gear oil with an ISO weight
index of 320. Because of the industrial target market this oil is seldom available in retail outlets and
often the smallest quantity available from distributors is 20 liter drums.

The gear oil can be replaced with any SAE gear oil with a weight of between 90 and 110. (SAE being
the most common measure of viscosity). Use the table below for other comparative gear oils. NOTE
the grading system for gear oils is different to that of motor oils, 90wt gear oil is not the same as
90wt motor oil.

Ideally a sulphur free gear oil should be used as the sulphur will corrode yellow metals (bronze,
copper etc) as found in the wormwheel. It is however difficult to find sulphur free gear oils, in which
case using an APl GL2 - 4 grade oil is preferable over GL5 (more common these days) as the
sulphur/antiwear additives in GL5 are higher concentrations (double the GL4 concentration). i.e.
avoid GL5 gear oils.

KINEMATIC SAVBOLT
VISCOSITIES Gl’ade SYStems VISCOSITIES
cSt cSt SAE SAE Sus Sus
40'C 100°C 1S0 AGMA ENGINE OIL GEAR OIL 210°F  100°F
800 - 40_: 880 n —200 B 4000
600 —| . — 3000
500 — — 14 — — 2500
= IR, —— o WL
400 — ] L 2000
i B 1800
5 — 1500
— P~ 1280
= 1000
C 800
C 600
F= 500
L 400
— L 300
= — 250
w— 63 — 200
30 — 5] L 150
20— 43 — 100
— 90
15 — o ae
10 — S 1

Viscosities can be related honzontally only. For example, the following oils have similar
viscosities: 1ISO 460, AGMA 7 and SAE GEAR OIL 140.

The viscosity/temperature relationships are based on 95 Vi oils and are usable only for
mono grade engine oils, gear oils and other 95 VI oils.

Crankcase oils and gear oils are based on 100°C viscosity. The *W" grades are classified
on low temperature properties. IS0 oils and AGMA grades are based on 40°C viscosity.



Oil Quantities of Current Maxwell Gearboxes

Winch

Gearbox

Gearbox

P-code Type Oil quantity
Maxwell
500/1500
RC10/HRC10 P102730 50mm 75ml 2.550z
wormbox
Maxwell
1000 P100900 |  50mm 75ml 25507
RCS8
wormbox
Bonfiglioli
1500 VC SP3312 W63 380ml 12.850z
wormbox
Maxwell
2500
RC12-10 P102180 75mm 350ml 11.850z
wormbox
Bonfiglioli
2500 Tall drum SP3304 W75 560ml 18.950z
wormbox
Maxwell
3500
RC12-12 P102181 75mm 350ml 11.850z
wormbox
Bonfiglioli
4000 AC SP3305 W110 1650ml 55.800z
wormbox
Bonfiglioli
4000 DC/HYD SP2902 W86 900ml 30.450z
Wormbox
Bonfiglioli
4500 SP3305 W110 1650ml 55.800z
Wormbox
Bonfiglioli
6000 SP3324 1 “yr130 2500m| 84,5507
wormbox
SP4194 Brevini
8000 Hyd SP4196 ED2045 3200ml 108.200z
. Brevini
8000 AC Inline SP4173 ET3030 3200ml 108.200z
. Brevini
8000 AC Right Angle SP4174 EC3030 3500ml 118.350z
Brevini
11000 Hyd SP3317 ET3065 4600ml 155.550z
. Brevini
11000 AC Inline SP4175 ET3065 4600ml 155.550z

27



UNIPOINT Motor Service

All the UNIPOINT motors have the brushes acting axially along the motor axis, for this reason when
the motor through bolts are removed (motor removed from Anchormax and RC6 gearbox) the
endcap / brush assembly is inclined to separate from the motor body due to the spring pressure
pushing the two apart. Take care not to lose the springs.

Once the motor is separated from the gearbox separate it into the individual parts; front flange,
armature, motor body, end cap assembly. The Gaskets (SP2931) & End cap (SP2932) assemblies are
standard across the UNIPOINT range. Brushes are only available as part of the kit SP2932.

Gasket SP2931 } otorv Gasket SP2931

=
N i

End Cap Assy SP2932
Incl brushes and springs

Front Flange Armature End Cap Assy
SP2932

Inspect the armature for any burnt windings / insulation, if any found replace the motor.

Inspect the motor body, check the magnets are not broken and are still bonded to the body.

Inspect the end cap assembly to ensure brush terminals or leads are not touching the body, there is
no melting of the insulators, the brushes are not worn (std brush length is 12.7mm).

Clean all carbon build-up from the motor components, apply a light coating of grease to the front
flange bearing and reassemble motor. Replace motor gaskets if necessary.

To reassemble first fit the armature to the end cap / brush assembly ensuring all brushes and springs
are seated correctly in the housing.

While holding the armature in place fit the motor housing (armature will be attracted to magnets
and pull into housing if not held in place)

Align the locking tabs on the end cap and motor body.

Align the locking tabs on the front flange and fit.

Fit through bolts.

28



CIMA Motor Servicing and Spares

The CIMA motors are built very robustly, the only service necessary should be removal of the brush
end cover and blowing out of any carbon dust, check the brushes and replace if necessary.

Spare parts are available as noted below in Bold. Other parts are available but not stocked.

Springs for the brushes are not available individually, a complete replacement flange (SP2965) is

required.

The connection terminals can shear off due to over tightening, usually the break occurs below the

outside nut and the terminal will stay in place sometimes passing current and other times not. We

do not stock the terminals. Replacement should be undertaken by a auto electrician.

The connection from the terminal studs to the field windings can break due to twisting of the whole

stud while tightening / removing the battery cables. Again repair should be undertaken by an auto

electrician.

SP5009 - ‘Fan protection’ end cap

SP2965 - ‘Flange’ Collector
including springs & holder

P100807 — ‘Brush’ x 4 *12V
P100808 — ‘Brush’ x 4 *24V

SP3363 - ‘Flange’ (incl bearing)

SP0530 — ‘Drive pin’ @5 x 26mm

SP2962 — ‘Tie Rod Sleeve’ *1000W
SP2664 - ‘Tie Rod Sleeve’ ¥1200W

SP2961- ‘Tie rod’ 1000W
SP2963 - ‘Tie Rod’ 1200W

29




Maxwell Serial numbers
All Maxwell windlasses are issued a serial number at time of manufacture.

This serial number can be used to positively identify the windlass, the serial number also gives us a
date of manufacture so that any product revisions/changes can be taken into account when
supplying spare parts. For older windlasses the serial number is often the only way to get a positive
ID.

In New Zealand the serial numbers are also tracked at despatch such that we are able to track who
the windlass was sold to and what else was on the sales order, | would highly recommend this
system is implemented elsewhere.

Maxwell Serial numbering system

Up until August 2000 a 5 digit sequential numbering system was used e.g. 57708, records go back to
1987.

In August 2000 a 5 digit Alpha numeric system was introduced e.g B1680. The first character donates
the year of manufacture starting with A in 2000 (Letters | & O have been omitted due to similarity to
digits 1 & 0).The last 4 digits are a sequential number beginning at 0001.

With the introduction of outsourcing in 2010, a secondary serial number system that runs in parallel
to the existing system was introduced. This numbering system consists of 3 letters followed by 4
digits. The first letter represents the manufacturer manufacturing facility, the second is the year of
manufacture (R = 2010, S = 2011 etc) and the third the month (A = Jan/Feb, B= Mar/Apr C= May/Jun
etc) the numbering is sequential starting from 0 each 2™ month.

E.g.

60394 = 27A sheet winch manufactured 16/10/89
79819 = VWC 800 100TDC manufactured 11/03/96
99065 = VWC 2500 manufactured 4/7/00

A1457 = Freedom 500 manufactured 18/10/00
D3495 = 2200 VWC manufactured 11/6/03

14763 = SY26 manufactured 19/7/08

BSD0313 = RC10-8 manufactured Jul/Aug 2011
BTA0044 = Anchormax manufactured Jan/Feb 2012

Records of the serial numbers are all stored at the N.Z office.

Serial number location

For all windlasses manufactured in New Zealand the serial number will be stamped onto the gearbox
casting or a metal name plate.

For windlasses manufactured at our offshore facility (RC6, 8 & 10, Anchormax, HRCFF and HRC10
since 2010) the serial number is in the form of a permanent 15x10mm adhesive label which is
applied to the deckplate as shown in the images on the following page.

30



2E
x

31



Chain Dimensioning and Chainwheel Selection

To select a chainwheel for a customer you will require measurements of the chain they intend
to use. There is a form available at www.maxwellmarine.com that can guide the customer to

measure the chain. On the following page you can find an example of the chain dimensioning
sheet and chainwheel selection.

The most important measurement in terms of chainwheel fit is P — Pitch length, the second
most important is W2 width outside link. With an accurate measure of these two dimensions a
chainwheel can be selected.

The other 4 dimensions can be used to check for any discrepancies
Length outside the link should be pitch + 2 x wire diameter

Chain wire diameter should match up with a chain specification for the pitch e.g. 24mm pitch
should have a 8mm wire diameter - an unusually long pitch for wire diameter indicates a
stretched chain.

Width inside the link should be at least wire diameter

11 links measurement divided by 11 should = Pitch, this 11 link measurement is often a better
indication of chain pitch as any error is averaged over 11 links instead of just 1.

Once you have these dimensions a chainwheel can be selected from the Maxwell Chainwheel
listing, available on the Maxwell website www.maxwellmarine.com

When selecting a chainwheel for a particular chain first check the dimensions make sense i.e.
11 link measure agrees with pitch (L1 /11 ~=P), W2-W1 = 2 x wire diameter etc.

Once happy dimensions are correct you can find the closest match to the chain pitch in row 3,
scroll down to the desired windlass and read off the Part number.

For the RC range of windlasses with the new chainwheel a much broader range of chains can
be accepted on each chainwheel.

Horizontal windlasses need a better match to chain pitch than vertical windlasses due to the
reduced wrap.

Since 2009 all Maxwell chainwheels have the chain counter magnet pre-fitted. On the RC
chainwheels the magnet is in the top chainwheel halve, the chainwheels for all chain
application have the magnet fitted to the lower halve of the chainwheel.

32


http://www.maxwellmarine.com/

w2
wi
-
o

o

L1 = INSIDE DIMENSION BETWE|

EN 11 LINKS

P = pitch inside link L = length outside the link D = Chain wire diameter
W1 = width inside link W2 = width outside the link L1= inside dimension between 11 links

Customer Chain Specifications

Manufacturer/Supplier name

Chain standard/code

Chain type: Short link/stud link

Short Iink

Manufacturers specification if known

Material

(‘7'!;-8}9@{

Grade

Finish

G=lv

P — Pitch length inside link

LRSS

L — Length outside the link

4025

D — Chain wire diameter

& R0

W1 — width inside the link

-

W2 — width outside the link

2L

L1 - inside dimension between 11 links

261

267/11 = 24.27 = Pitch = 24.35 - OK

all others look ok, customer wants a chainwheel for 1000 VWC.

(=1 R Maxwell Chainwheel list.xls [Compatibility Mode] - Microsoft Excel | 1= B
Home | Inset  Pagelayout  Formulas  Data  Review  View  Developer  Acrobat @ - = x
s (== e =
[ i’z:;y Mssansserit |10+ | AT A7 | [[3] | Srwrap rext General - ij‘ ﬂ gﬂl = ? /_E__\ E:‘fsm % [ﬁ
Pttt |3 [ B A SHeseacener= (8 0 |[4] Gt e G| e ot e e
Clipboard & Font & Alignment = Humber & Styles Cells Editing
waz - £
A B c D M ™ [0) P Q R 3 T u A W = he Z AA | AR | AC | 4
1 MAXWELL CHAINV
: External width W [mm] 73 17381302 7971 77 177812721333 3051 364 335 355 3641 3p I 338 | 338 338
3 Internal length P [mm] 21 22 ;2542620234 234; 24 :262 0 27 1276307 31 0345 28 ;293 293: 30 =
Bo|lw i o o PO Y 2 oo 0w
f 3%l =g B e Bio Ria & lge 3|8 o
9 ’ s5lz z @ % Jizizg zi® g Rg 9 2 =
q ) g~ & o @ o % o & oo g o
~ 0 - < = - -
b=l = Q = o £ [=] [=] Q o = @ =
g o0 F £ o100 F F
L. 5 s § &8t F 2 & 8 8 ¢ AN
3 a6 < < 8 g = < <1 &4 & &
B Nominal size D 7 7 5/16"5/16" & 8 8 9 9 :3/8":3/8" 3/8" 38" 10 : 10 10 : 10
7 Windlass| Part no. Description Cat.
] E P100030 A .
3 5 [P0 A
10 H P100033 A []
11 w P A [ ] [ ] [ ]
2] o P A
13 <4 P A L
uw_ T P A &8 e e e
15 _RCH P A [] []
16 P A . L]
17 Rce P A L] [ ] [ ] [ ] [ ]
18 P A [ [) [ L) [)
18 Rc1o P 9 A L] [ ] [ ] [ ] . [ ] L]
20 P 25 A [ [] [] [
21 | Libenty | P101542 B . e
22 P 47 B [ [ ] [ ]
23 S 3132/201C | Chainwheel for 3/16” BBE ACCO; 6mm L PWB; 6mm DINTE6 c
24 w 3132/203C | Chainwheel for 1/4” BBB, G40, 563 ACCO. 7Tmm DIN 766 Tmr| A . .
25 3173/100C | Chainwheel for 3/8" ACCQ chain A L] [
26 3173/101C | Chainwheel for 10mm PWB: 10mm EN-818 chain o] e L
27 E 3173/105C | Chainwheel for 5/16” G40 and BBB ACCO; 9mm DIN766 chain| A ot L L
28 - 3173/107C | Chainwheel for 8mm DIN 766 chain A .
29 = 3173/110C | Chainwheel for 1/4" BBB ACCO: 8mm PWB: 8mm L Serafini cf A L .
30 'E_ 3173/111C |Chainwheel for 1/4° G40, G63 ACCOQ: 1/4' HT Campbell (vertical| A . .
Ell 3173/114C | Chainwheel for 1/4" PC Campbell: 9mm McKinnon: 9mm DINT4 A Ld L] L L]
32 3173/118C | Chainwheel for 6mm PVB: 6mm DINTE6: 6.3mm McKinnen: 1] ©
33 3231/012C | Chainwheel for 7/16” ACCO G40 chain B
34 S 3231/033C | Chainwheel for 5/16” G40 & BBB ACCO; 9mm DIN 766 chain A Ll . LJ
35 w 3231/045C | Chainwheel for 10mm L Serafini; 10mm PWB: 11mm DIN766 (f B . L]
36 ! 3231/046C | Chainwheel for 1/4” G40, GB3, BBB ACCO chain D
37 E 3231/054C |Chainwheel for 3/8" BBB; 10mm DINT66 chain A Ll .
W] d ]
Ready | 3

33



Identifying Chainwheels and Selecting Chain to Suit
All Chain type ‘Traditional series’

Each of the Maxwell chainwheels has an identification number cast into one of the chain
pockets, this number is a reference to the size of chain the chainwheel was designed. This
number can be cross referenced to the chainwheel selection chart and the correct chain size
found. E.g. 058 is suitable for 3/8” G40 chain or 10mm EN818, Grade L.

What this number does not tell you is the type of windlass. E.g. the 058 chainwheel is
available for either the 2500, 3500 or the 3500 Band brake. To identify the type of windlass
there is a label on the top of the windlass with the series number E.g. 2200. If this label has
worn off or for another reason is unavailable then measurements of the chainwheel must be
taken, the below table can then be used.

Part
Series number | Diameter | Height

300, 500 | 3132/?? | 100mm 32mm

800 | 3172/?? | 127mm 42mm

1000, 1200, 1500 | 3173/?? | 127mm 58mm
3500 | 3182/?? | 175mm 80mm

3500 Band brake | 5437/?? | 175mm 93mm

Chainwheels which have a larger diameter than 175mm are part
of the SY range and queries should be directed to N.Z.

For older chainwheels where the number does not appear in the
chainwheel selection spreadsheet there is another spreadsheet ‘Maxwell Chainwheels (OLD)’
which can be searched.

34



Rope Chain Combination Chainwheels ‘RC series’

Like the traditional windlass series the RC windlass chainwheels all have identification
numbers in one of the chainpockets. The difficulty with the RC chainwheels is that there is a
different number on the each % of the chainwheel and these numbers are not listed in the
chainwheel selection guide. The chainwheel selection guide lists the assembly number which
includes the two chainwheel halves, stripper and the fasteners.

The table on the following page should be used to cross reference the individual chainwheel
part numbers to the chainwheel assembly number.

Upper Chainwheel part number location example.



	1
	2
	3
	Sheet1
	Drawing View4

	Sheet2
	Drawing View3


	4
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8


	5
	Sheet1
	Drawing View1
	Drawing View5


	6
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7


	7
	Sheet1
	Drawing View3
	Drawing View4
	Drawing View6


	8
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7


	9
	Sheet1
	Drawing View2


	10
	Sheet1
	Drawing View2


	11
	12
	13
	14
	15
	16
	17
	18
	P104900_2.00_pbvint_RC12exploded_for manual.PDF
	Sheet1
	Drawing View11
	Drawing View13

	Sheet2
	Drawing View12


	P9510005_8.00_pbvint_Anchormax Capstan_discontinued items july 2017.PDF
	Sheet1
	Drawing View2


	Between 27 & 28 before oil types.PDF
	Sheet1
	Drawing View1


	Replace Pg14 - Anchormax.PDF
	Sheet1
	Drawing View2





